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NOTES: 1. TWO UNITS REQUIRED FOR 0938, 1 RIGHT—HAND LADDER AND 1 LEFT—HAND LADDER, LEFT—HAND OPTION SHOWN.
2. TORQUE 1-8 UNC GR. 5 BOLTS TO 480 ft—Ibs LUBED
3. TORQUE 3/4-10 UNC GR.5 BOLTS TO 200 ft—Ibs LUBED
4. TORQUE 1/2-13 UNC S.S. 18-8 BOLTS TO 55 ft—ibs LUBED
5, AACE TUDING CLAMPS (1TEM 34) oN LADDER SI0E.  Lail 15 NOVDb
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NOTES:

. TORQUE 1-8 UNC GR. 5 BOLTS TO 480 ft—lbs LUBED

. TORQUE 3/4—10 UNC GR.5 BOLTS TO 200 ft—ibs LUBED

. TORQUE 1/2—13 UNC S.S. 18—8 BOLTS TO 55 ft—Ibs LUBED
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A HEX HEAD SCREW ZINC_COATED 2
3/4 x 10 UNC x 4 1/4 Lg. Gr. B STEEL
< HEX NUT ZINC_COATED ™
/ 3/4-10 Une Gr. 5 STEEL
o FLAT WASHER, NARROW ZING_COATED .
f 43/4 Gr. 6 STEEL
" LOCK WASHER ZINC_COATED »
M $3/4 HELICAL SPRING Gr. 5 STEEL
4 HEX HEAD SCREW ZINC COATED 28
> 3/4-10 UNC x 2 1/4 Lg. Gr. 5 STEEL
HEX NUT ZINC_COATED
22 5/8-11 UNC Gr. 8 STEEL 27
FLAT WASHER ZINC COATED
“ 25/8 Gr. 8 STEEL 26
2 LOCK WASHER ZING_ COATED .
95/8 HELICAL SPRING Gr. 8 STEEL
8 HEX HEAD SCREW 2INC_COATED "
5/8 x 11 UNC x 3 3/4 Lg. Gr. 8 STEEL
22 FLAT WASHER ZING_ COATED >
81/2 Gr. 8 STEEL
- LOCK WASHER ZING_COATED =
#1/2 HEUCAL SPRING Gr. & STEEL
. HEX HEAD SCREW ZINC_COATED -
1/2-13 UNC x 2 1/4 Lg. Gr. 8 STEEL
4 WEX HEAD SCREW ZING_ COATED »
1/2~13 UNC x 2 1/2 Lg. Gr. 8 STEEL
2 FLAT WASHER 18—8 STAINLESS STEEL 19
$3/8
2 LOCK WASHER 18-8 STANLESS STEEL |5
93/8 HEUCAL SPRING
B HEX HEAD SCREW 18-8 STANLESS STEEL |,
3/8-16 UNC x 1 Lg.
a2 | GABLE CONTROL CABLE CRAFT
2 | 184-LTT=2-42 | (RPFPRENCE ONLY. CALLED OUT ON M6010~6006-02 16
264 | CABLE CONTROL CABLE CRAFT
1 | 184-LTT-2-64 | (REFERENCE ONLY, CALLED OUT ON M§010-6008-02) 15
( 280 | GABLE CONTROL CABLE CRAFT
1 | 1B4-LTT-2-80 | (REFERENCE ONLY, CALLED OUT ON M5010-8006-02)| i
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\ 401-8007-41 LOWER PIVOT TUBE | ’ ISSUED F
(i 401-6004-32 LOWER PIVOT BUSHING | JOB NQ, %\\w
1 401-6004-31 UPPER PIVOT BUSHING J
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i 043 %84-6007-20 CROSSMEMBER f 2006
2 601-6004-24 TILT PIN . f
4 601-6004-25 TILT PIN BUSHING m Joe
4 M6021-6007-57 STABILIZER BUSHING (¥ &.wx nﬁaéazQ@ P32
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THE INFORMATION CONTAINED IN THIS DRAWING 15 THE SOLE PROPERTY OF
DYNACON, INC. ANY REPRODUCTION N PART OR WHOLE WITHOUT
THE WRITTEN PERMISSION QF OYNACON, INC. IS PRORIBITED.
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T REVISIONS |
DESCRIPTION DATE APPROVED
' [_A | MATERIAL REVISIONS TO NTEm 6 AND 21 237801 \ﬁ_
| "8 | REPLACE 10ST PRINT AND ADD HARDWARE N0z |
L e e e = T *
Aol Lost—os Sl dpce j < QW
QY. PART NO. DESCRIPTION Iﬂgxﬁ,mz_)ﬁ ITEM NO,
1 4601-6007-30 CHEEK PLATE WELDMENT 1 |
1 601-6003-02 | SHEAVE WELDMENT 2
2 601-6007-40 SHEAVE STANDOFF 3
2 ME021-6006-11  |BEARING RETAINER 4 L
2| 396600609 _|SHEAVE KEEPER H 5
—] OUTO00G=0 TC or ROCRET VTP TTOTNATT \“‘ VIARTIY o
1| 437200823 |WASHER | 7
4370052 DOCKINGHEADABLERPIVOTBYSHIN S
+ GEH=6684-68 HOLERWHEEHEF-Pi e
T W22 10544 TS Wit RivtPHOT-PH-KEEPES 6
1 M421-2103-12 | SLOTTED HEX NUT n
c ,A,.WNMMVZ t 45260056 BOCKING HEABETER-WHEEL ASSEMBEY 1 c
2 601-6007-55 FAIRING WELDMENT 13
T GOH=6667-56 \.:Hﬂ EMSTORTIOHNT(OPHONALS T4
[ 2| 850-832 TAPERED ROLLER BEARING CUP/CONE TIMKIN 15
2 2-239 O-RING, BUNA-N 16
2 14133(PD  |SEAL J-M CUPPER 17
} 100K LOAD RIN Aloade Zeen e Dupdaz il 3p! 18 *
o ———Bivi2E8¢— HHERADE: VHMDER-2-BORE-H-ROB-6-SHROKE PAARTMER 15-
O 1 __w Jm..wOD _“m. fal P“ U_J LILL 7>D4\JD‘|\ RILONAL 20
i —50BH55— RS AOPHOMAL —— AR =
T ROHER-CHAIN-SO-RRSH —BROWMNIMG g
| 17 | HHB3.8-16_1.25LG |HEX HEAD BOLT, 3/8-16 UNC x 1 1/4 Lg. 3$.8. 316 23
[17 ] LWHS3.8 LOCK WASHER HELICAL SPRING, 3/8" L 18-8 STAINLESS STEEL |24
8 24 LWWHS1.2 |LOCK WASHER HELICAL SPRING, 1/2" B 55.18-8 25 | o
20 | HHB1.2-13_1.5LG |HEX HEAD BOLT, 1/2-13 UNC x i-H2ter. | 74+ Ls- @¢ | 188 STAINLESS STEEL |26 ]
30 FW1.2 FLAT WASHER, 1/2' I 55188 27
17 FW3.8 FLAT WASHER, 3/8" 18-8 STAINLESS STEEL |28
|SSUED FOR S HHB2H 2 25 G HE A HE A BB o o Mk S50 —
JOBNO. &/Jw 1213 5O THREADEDRODHE-33-UNG5-6.00" L6 55188 20
GDm 1 G21.4-28 GREASE ZERK, 1/4-28 UNF STAINLESS STEEL 31
— @ 7 1 CP1.8 LG COTIERPIN, 1/8 x4 Lg. STAINLESS STEEL 32
m< — -|_>:I:.J|m!u —l'm DU 1_4 1 13 LINC 0.0. 188 23,
PRODUCTION F HHR 8- HHEXHEAD-BOLT,-8-UNC-3drka INC-COMIED-Gr—5.STEEL 134
uﬂ LL?:JJ. 2 "l".ﬁl\ V«.E~ 1.8 LIAL
< o FLATWASHER
&\QQ%V% | ; “Anu P E e DT
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SECTION A-A QUANTITY TR TS| 25AUGYY [sZ[owe. wo. RV,
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16 1.82 COTIERPIN, 1/8"O.D. x2lg. STAINLESS STEEL (YN [ 36
4 GZ71.4-28 GREASE ZERK, 1/4-28 UNF STAINLESSSTEEL | 35
4 |SHSS1.2 3:8-16_1LG [SHOULDER SCREW, HEX SOCKET, ®1/2'x 1"Lg. |S.5.18-8 34
8 HNRSL 3.8-16  |HEX NUT, SELF-LOCKING,3/8-16 UNC $8.18-8 33
4 | hnj_3.8-16 0.375_C [JAM NUT, THIN, 3/8-16 UNC $3.18-8 32
36 LW3.8 LOCK WASHER, 3/8" HELICAL SPRING 5.8.18-8 31
52 FWR3.8 FLAT WASHER, 3/8" $5.18-8 30
4 HB3.8-16_1LG _ |HEX HEAD BOLT, 3/8-16 UNC X 1 Lg. $5.18-8 2
4 | HHB3.8-16_1.25LG |HEX HEAD BOLT, 3/8-16 UNC x 1 1/4 Lg. $5.18-8 28
8 | HB3.8-16_1.38LG |HEX HEAD BOLT, 3/8-16 UNC x | 3/8 Lg. 5.S.18-8 27
16| HB3.8-16 1.5LG  |HEX HEAD BOLT, 3/8-16 UNCx 1 1/2 Lg. $5.18-8 2
16 | HHB3.8-16_2LG  |HEX HEAD BOLT, 3/8-16 UNC x 2 Lg. $.5.18-8 25
16 FW1.2 FLAT WASHER, @172 5. 18-8 N 24
4 | DWC-187NO-19_|COMPRESSION SPRING DIAMOND WIRE SPRING CO. 19113 23
1 184-LTT-2-80 | INDICATOR CABLE CABLE CRAFT 42715 22
2 184-LTT-2-42  |INDICATOR CABLE CABLE CRAFT __ H2TT5 2]
1 184-1T7-2-64 |INDICATOR CABLE CABLE CRAFT __4977% 20
4 B810-6 SLEEVE BEARING BOSTON BRONZE 4217% 19
4 §5-1620-6 BRONZE SLEEVE BUSHING SYMMCO OR EQUIVALENTHZ 715 18
4 MSC1502 HYDRAULIC CYLINDER IOWA Yryd 17
4 | M6010-6006-72 |LATCH INDICATOR MOUNT KNUCKLE { 16
4 | M6010-6006-71  |LATCH INDICATOR LOWER MOUNT | 15
8 | Mé010-6006-32  |SLIDE GROOVE [ 14
4 | M6010-6006-30  |LATCH WELDMENT ] 13
4 | M6010-6006-24 |CATCH RING [ 12
OO D N e R s, 1 | M6010-6006-10__|FRAME WELDMENT | 1
4 | M6010-6004-31 |STOP RING RETAINER PIN [ 10
4 | M6010-6004-30 _[STOP RING RETAINER PIN LATCH BRACKET 9
4 | M6010-6004-27 [LATCH CYLINDER PIN (ROD END) 8
4 | M6010-6004-26  |LATCH CYLINDER PIN 7
4 | M6010-6004-25  |LATCH CYLINDER CLEVIS 6
4 | M6010-6004-24 |STOP PIN 5
8 | Mé6010-6004-23 |OUTER BUSHING 4
8 | M6010-6004-22 [INNER BUSHING 3
4 | M6010-6004-21 _ [PIVOT PIN KEEPER 2
4 | M6010-6004-20 |LATCH PIVOT PIN \ 1

& arv.| PART NO. DESCRIPTIO z>_wm@mr = ITEM NO.
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B__| ADD PROFILES OF 2 GUSSET 03DECo8 1

¢ | oAt PARTS LIST 12JANSS MK
©_| MODIFY LATCH MOUNT PLATES UPDATE TO SOUDWORKS 10AUG00 1S

& | INCORPORATE MDI0-6006-30 & MEO10-6006-31 (NTO ASSEMBLY SMARDI | pRC
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REVISIONS
REV. (DESCRIPTION DATE APPROVED

'A_| AS BUILT, ADDED 26-02, DELETE EM 19 204069 15

| ADD PROFILES OF 'Z" GUSSET 030ECos s

C | UPDATE PARTS LST 19JANS? MLK

©_| MODIFY LATCH MOUNT PLATE/ UPDATE 1O SOUDWORKS 10AU500 S

E INCORPORATED MED10-6006-30 & M6010-6006-31 INTO ASSEMBLY 30MARD) PRC

F | ADDED LATCH INDICATOR CABLES. 26MARDA|  PRC

G | UPDATED GREEN LINES Q4AUGOS| s

H_ | MODIFY BUSHING TYPE FOR HYORAUUC CYLNDER ool OF

[eNeReReNoNe]
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REVISION HISTORY
23 ZONE [REV DESCRIPTION DATE APPROVED
NOTES: et q 54 | A |REVISED EM 6, UPDATE PROFILE EM 3 | 20APReB | TS
1. GROMMET, WASHER, AND NUT. dh _—see NoTE #1 — | B |ADD PROFILE OF CORNER GUSSETS 03pECSB | TS
. mmmﬂ_m_”ams“r i %Mnmn %mm”.w N | . AG | C |UPDATE PROFILE OF HOLES IN ANGLE 230ECSB 7
USING CONTACT CEMENT, THEN MATCH DRILL / = 1D IAS BULT O4uARG9 | MIX
AND ATRCH ST SORENS AS. SHOWN. ~ | £ |UPDATED GREEN-LINE 26MAROS | PRC
~ | F_|UPDATED GREEN LINES 269UL05

vz rr 7>
Ao AR TR W

THRU ITEM 15
MATCH DRILL #7/16

PO,
\@ SECTION B—B

SCALE: 1/3
8 PLACES
SEE NOTE #2
4 GREASE ZERK STAINLESS STEEL 18
1/4-28 UNF
5 HEX NUT, SELF LOGKING 18-8 STANLESS STEEL |,
3/8-16 UNC WITH NYLON INSERT
24 FLAT WASHER 18-8 STANLESS STEEL | ;o
MATCH DRIL #2 1/2 3/8, HELICAL SPRING
THRU ITEM 15 24 LOCK WASHER 18-8 STANLESS STEEL |,
#3/8, HELICAL SPRING
20 HEX HEAD SCREW 18-8 STANLESS STEEL |,
lwmoag_omz A=A w.\&mquwmﬂuzmomh Yt 18-8 STAINLESS STEEL
Se v_.»mmmu. 16 3/8-16 UNC x 2 Lg. 3
A HEX NUT, SELF LOCKING 16-8 STANLESS STEEL |,
1-8 UNG WITH NYLON INSERT
A SHEET, 1/2 x 92 1/2 0D. x 1 1/2 ID. REMALIE "
8 SHEET REMALINE o
4 0.0. x 1 1/2 LD. x _1/2 THK DURO 80
' SHEET, 3/4 x #50 0.D. x 36 1. NEOPRENE o
MATCH DRILL AS NOTED
A ROUND BAR AIS| TYPE 304 s
T 3 0.0, x 1 1/16 LD, x 1/4 THK STAINLESS ‘STEEL
A 5404 | SHOCK ABSORBER MONROE 5
SPRING, 3.406 O x 2.47 1D, x 14 Lg. FREE DIAMOND
ISSUED FOR 4 |DWC—4885-27| 5161 TRAVEL, K=184 Ibs./in. 6
JOBNO. &\\W 1 |M6010-6005-58 | MOUNT RING 5
0CT 2 62006 4 | M§010-6006-57| MOUNT WASHER 4
.\ m<R\l 4 |Ms010-6006-55| A7 3
25 1/4
PRODUCTION | 4 |meo10-g008-54 | INNER SLIDE TUBE 2
'+ | Ms0T0-6006-52| OUTER SLIDE TUBE )
| P rowpER DESCRIPTION WATERUL SPECIICTON e
REQO NO..
&«% a&‘\A\ \my\ PARTS UST
AMNLESS OTHERWISE SPECIRED: CUSTOMER P.0. No| | THS. DRAWING DYNA! z;gﬂ. AN REPRODUCTION OR USE
__ BT w1 58 ~ 8.2%@&@% O e & ey
1/18 .%B Hun /7 (G = il 2
e Buﬁ»xeﬁ s JLL | 1omArea DOCKING HEAD
DRATIRG
OWEF “ooigp | [ s e o IEER 0 | awewe CUSHION ASSEMBLY
250 MEQ10—B001 =03 4 DM K | 1ewares
FNSH 3
125, ENGRESRING SIIE | CAGE CODE. WG WO, RV
N Assoawr_| avar V| eeo e R e I Torspo | TME010-8006-50 | F
,  APPLICATION [Do NOT SCALE DRAWING [ DU | 16408 [sgur—1/5 | mam srieoronowaneaosso [ 1 oF 1

m v 5 5 * 4 * 3 _ 2 03/26/04] 12:16 1




8 U , 6 ! 5 i 4 1 3 | 2 | 1
REVISIONS. J
_ REV. DESCRIPTION DATE_| APPROVED |
ISSUED FOR A | UPDATE GREENLINES. 1SMAY0Z _‘D
NOTES: : ! JoBNO. (7% A e | s
1. BORE: g4 0CT 2 6.2006 o e e D e O I M Tt s | e | e
2. ROD: ©2.5"
3. OPERATING PRESSURE: 3000 PS By m
4. MAXIMUM PRESSURE: 3300 PS! .
5. STROKE: 30" PRODUCTION
6. COLLAPSED LENGTH (EYE TO EYE): 45 5/8"
7. EXTENDED LENGTH (EVE TO EYE): 75 5/8" 3
8. #12 SAE O-RING PORTS BOTH ENDS AT POSITION #1 > ® >
9. ADDITIONAL # 12 SAE O-RING PORT ON CAP END (PLUGGED).
10. TIE-ROD TORGUE: 105 FT-LBF, LUBRICATED. ; +
11. NO STOP TUBE. —
12. FOR DETAILED SECTIONAL VIEW, SEE SHEET 2. . g \
15 QuAdD e TRENTH BocT RAQUS | g5 FTUB LupeD: ,:a - ﬂ Se—- - L
—B B
M3 @ SAE #12 O-RING BOSS PORT >
CE T SAE #12 O-RING BOSS PORT
] C
(7N (6)
R OGRE ©,
|
[\ T
@ oo
45 5/8" RETRACTED
(75 5/8" EXTENDED)
8
M\\ (7% e
Qry. PART NO. DESCRIPTION 1 MATERIAL ITEM NO. |QTY. PART NO. [DESCRIPTION J MATERIAL ITEM NO
1 |M6010-5101-02 CYUINDER HEAD, 4" BORE, 2.5' ROD | 1 2| AS568-240 O-RING, 92 SHORE A DISOGRIN 19
1 [M6010-5101-03 ROD GLAND, 4" BORE ,2.5 ROD 2 1153 O-RING, 70 DUROMETER BUNA-N 20
1 |Mé010-5101-04 CAP WITH CLEVIS MOUNT, 4' BORE 3 2 246 O-RING, 70 DUROMETER BUNA-N 21
1_|Mé021-5101-05 BARREL, 4" ID x 375" WALL 4 4_|HNR5.8-18 HEX NUT, 5/8-18 UNF ZINC COATED Gr. 8 STEEL 2
1_|M6010-6101-07 PISTON, 4* BORE, 2.5 ROD 5 8 |SHCS3.8-16_1.25LG | SOCKET HEAD CAP SCREW, 3/8-16 UNC x 11/4Lg. ZINC COATED Gr. 8 STEEL 23
1_IM&021-5101-08 25" ROD 6 8 _|Fw03.8 FLAT WASHER NARROW, 3/8" ZINC COATED, Gr. 8 STEEL 24
4 |M6021-5101-10 CYLINDER TIE-ROD, 5/8" DIAMETER 7 1 |6408-12-0 #12 SAE, MALE O-RING BOSS PLUG BRENNAN OR EQUIV. 25
1_|Mé010-5101-12 CYLINDER ROD CLEVIS 8 2 |6408-4-O #4 SAE, MALE O-RING BOSS PLUG BRENNAN OR EQUIV. 2
4 _|Mé010-5101-15 5/8" TIE ROD WASHER 9 1 [s51/4-20 SET SCREW, 1/4-20 % 1/2Lg. 18-8 STAINLESS STEEL 27
4 |Mé010-5101-16 5/8" TIE-ROD SLEEVE 10
2 |002-207 PISTON PACKING SEAL, U-CUP STYLE, 92 SHORE A DISOGRIN 11 UNLESS QEHERWISE SPECIFIED DIMENSIONS| CUSIOMERPO N, ﬁgj@ L DYNACON,NCEEE
1 G017 ROD D-300 SEAL DISOGRIN 12 T Ton sectins Avtes pree— - BATRB R D
111006030 SNAP-IN ROD WIPER DISOGRIN 13 e @ N e
| . DNS | 14FEBO2
/ 2 |074-138 BACKUP RING DISOGRIN 14 REMOVE SHARP EDGES AND BURRS [ Grarmes 18FEBO2 SWING CYLINDER
1_|AS568-138 O-RING, 92 SHORE A DISOGRIN 15 " SEE PARTS LIST L), 15 4" BORE, 2.5" ROD
1 o73-237 BACKUP RING DISOGRIN 16| AB-Gol- 0% 1 T i DWC M_mmmow S
1 |AS568-237 O-RING, 92 SHORE A DISOGRIN 17 NEXTASSY _ cuany | B 167 i IS 802 [ M6 021-5101- 0l ..
. 1 APPLICATION DO NOT SCALE DRAWING RS DJ 18FEBO2 |55 v o0 FiE yyaa WG HEIA G
2 lo73210 BACKUP RING DISOGRIN 18 B

7 T 5 T ] Ly 3 T ? T



| AL PARTS REQUIRED ARE REFLECTED ON

(AL ASSEMBLY (M021-510101) BOM; | 03FEB04 gﬁ\

. 4 3 2 | )
REVISIONS
B 15) REV. DESCRIPTON OATE | APPROVED
| 2 B A |UPDATE GREENINES. Vsmavoz| T
| 8 | MODIFY WATER SEALS. 1AUGO2 s
' 12 ¢ [A0b eara work porT 6 C2P. ke W
o [CSSOLVED SUB ASSEMBLY M&G21-5101-05 D AND PISTON ASSEMBLY)

13 @0 12

SECTION A-A
SCALE1:2

IPOATED SHEET FORMAL.

P e

/

O

NN

S5 b o

SECTION B-B
SCALE 1:2

®
@

™= AXIALLY TAP 1/4-20 UNC x .56 DEEP
ON 2,000 DIAMETER.
INSTALL SET SCREW (ITEM 27).
LOC-TITE SET SCREW IN PLACE.
*ASSEMBLE PISTON(TEM 93 TO ROD(TEM &) AND
INSERT SET SCREW(TEM 27) PRIOR TO INSTALLATION
OF ROD {NTO BARREL(TEM 8).

ISSUED F

JOB NO. @J%

0CT 2.6 2006

BY k

PRODUCTION
F 17 ddhe
SECTION D-D UNLESS OTHERWISE SPECIFIED DIVENSIONS| GUSTOMER PO No. Oﬁ\z £ INC
Nz — SCALE1 .2 ARE IN INCHES ;omﬁv.—@ DYNACON,
SHT. 1 ™ cmons micss pr— one AT o
6 X0 212
. QoD cenonee o .05 SN DNg | 14FEBD2
SEE NOTE #10 ECTION < §a_m_wn\_0<mm:>¥ EDGES ANDBURRS_ (G 0 18FEBO2 SWING CYLINDER
SHT.1 - — SEE SHEET } SR pwC | 18FEBO2 4" BORE, 2.5" ROD
APPROX. WEIGHT, =
v |"Ustesrger 1 BREERT 15 | 1ereB02 [spere oo B
PRODUCTION _ _ o
DO NOT SCALE DRAWING APPROVAL DJ 18FEBO2  [seAr S A mwianoweweaisioror  [seazcrz
_ - _ = T 5 — vi — 3 T —7 1 ) PLOT DATE: 3/1772004



6 . L 4 B 3 . 2 O i
TEVISIONE. |
/ nﬂ\ ‘DESCRIPTON \“ oA _\>v§0<mo 7.
NOTES: : T -
g . 1. BORE: 10" DIA 1 ] ] |
) l 2. ROD: 5"DIA
m], 3. OPERATING PRESSURE: 2100 PSt rP: ol
/ 4. MAXIMUM PRESSURE: 3000 PSI 4\ 27 FED
5. EXTENDED LENGTH (EVE TO EVEY: 14657 198 /1o
D &, REIRACTED LENGTH (EVE 10 EVE): 965~ {13 Vv D
7. GROSS STROKE: 28" w\\.A:
8. STOPTUBE2"2.7" _ _»y
9. NETSTROKE: 267" 85 )
10. TORQUE PROCEDURE: hd
A. TORQUE TIE RODS TO 11640 FT-LBF : \ \ .
B. TORQUE SOCKET HEAD CAP SCREWS HOLDING BRONZE : L/
ROD GLAND TO 80 FT-LBF : \
L T f :
) \
\ v
IIA.\Illl“u /
\ v
c c
o @
3 ¥
1
f _4 :
. J / / ﬁ - Fi Im 17 - J
O \|lw / - L ] | et
—~ —C 1RC s C
o B \ ~ ___TH Y
A\ v e
B
B B
arv. PARTNO. DESCRIPTION MATERIAL [iemnoforv]  partio. ! DESCRIPTION MATERIAL TiEemNo.|
3 0828-5201-03 HEAD (10" BORE 5' ROD) |+ T AS568-273 |0-RiNG, 92 SHORE A DISOGRIN 19 1SSU
ED FOR
ﬁ 0828620104 |ROD GLAND, 10" BORE, 5" ROD 1 e T 073273 |BACKUP RING DISOGRIN | = JOB NO. QQ%
1| oPOwess-5001-05 BARREL. 10"ID x 500" WALL 3 1| 261 SERESQRING |70 DUROMETER BUNAN 21
0828-6201-06 10" BORE CAP 4 2 | 275SERIESORING |70 DUROMETER BUNAN 22 0CT, 2006
) 0828-5201-07 10" BORE PISTON 5 8 | SHCS1.2:13 225G |SOCKET HEAD CAP SCREW, 1/2:13 UNC x 225 Lg. ZINC COATED Gr. 8 STEEL | 23 By —
! [ N £ CYLINDER ROD o 8 EW01.2 FLAT WASHER NARROW, 1/2° ZNC COATED Gr S STEEL | 24 PRODUCTION
4 20112 |CYUNDER TEROD, 1-1/2° DIAMETER ;|0 $1420.5L0. _|SETSCREW, 1/4-20 x /2 Lg, | 188 STAINIESS STEEL 26
[0 B30s | LUFF CYUNDER STOP TUBE s |2 6408040 |SAE #4 HEX HEAD O-RING PLUG | cADPLaED SEEL 2
4 0878520114 |TIE ROD SLEEVE | I o | 4 | HNRI12-12UN 26-GR8 [HEX NUT. 1 1/2-12 UNF | znccoaED Gr gsmERL | 27
4 0828520115 | TE-ROD WASHER f 1 o | A
| >7_\‘ 0828-5201-20 CYLINDER EYE L 1N 4 UNLESS OTHERWISE SPECIFIED DIVENSIONS| CUstohER o1 OxiRcoN
| it RUEA0S000-294 | TURQUOISE POLYURETHANE ROD SEAL SHAMBAN 12 T s tecais anss e o
, Om 1 WDES0S000-794 | TURQUOISE POLYURETHANE ROD WIPER o SHAMBAN 13 e X BN T AUGO3
2 002-313 PISION PACKING SEAL U-CUP STYLE, 92 SHOREA | DISOGRIN | 03535001 01 2 REMOVE SHARP EDGES AND BURRS [z 25 A-FRAME
1 AS568-044 O-RING. 92 SHORE A DISOGRIN 15 * MATSHA. — LUFF CYLINDER
SEE PARTS LIST
2 | 074044 BACKUP RING | DISOGRIN 0626-50016 2 o 2453
AS568-260 O-RING, 92 SHORE A DISOGRIN ot | oo |13 l T L4£8-5201-01 s
073-260 BACKUP RING _ DISOGRIN — L APPUCATION | oo noi scas orvne RN p | £80(d 03 | S osmonowsm s ooy [ 1002
7 T V T & — 7 = =




= >

|
L

REVISIONS 7
T/ 10 X DESCRPTION AE | APPROVED |
JIb,, 1 W G @. - 2. i B
-~ .
j ~ L ]
3 P
N s D
\ x x | *NOTE:
. : ASSEMBLE PISTON (ITEM 5) TO ROD (ITEM 6),
= RADIALLY DRILL #7 (.201) x 1.125 DEEP
8 . 1/4-20 UNC x 1,000 DEEP
INSERT SET SCREW AND LOC-TITE IN PLACE.
PRIOR TO THE INSTALLATION OF THE ROD INTO
THE BARREL (ITEM 3).
™. . L
~g
18 & SN .
< N5 —, c
~ilé . i *NOTE.
“ s & 25} SEE *NOTE
DETAILE &
SCALE 1:2 ;
SHEET \
v
o
vz 722 2N\
Py s
SECTION A-A &) & )
SCALE1:4
T @ SHEET 1
) SECTION C-C
SCALE1:4
/ UNLESS OTHERWISE SPECIFIED OIMENSIONS| custoner Po e %Wwﬁm DYN >OOZ,_ZO. Eemar
TOLERANGES ARE: ) INDUSIRIALBLVD. Ao
N § FRACTIONS  DECIMALS ANGLES APPROVAIS DATE RO TEASUSA 17503 OF CIRACO 2. § HROMBTEE.
@ 206 KKx 02 2120 -
/ 0 £ 005 P DNS  |27AUG03
ey P REMOVE SHARP EDGES AND BURRS DRAFTING o DIT_HN\D,—/\_m
@ @  scrones R SEE SH | spee e oHsePdh LUFF CYLINDER
SHEET a, o= ‘APPROX. WAIGHT, LES e A0 W SEAS
i SEESHT.1  [Rol 598y
. ) DO NOT SCALE DRAWING AR L %&v&u@

g T 7 T ) T 5 T | N 3 T v 7



NOTE:  MATCH DRILL ¢ 3/8 TO ATTACH GRATING TO PLATFORM AS SHOWN.

.v X7 8¢9
O ’ SEE NOTE
D
@G 7 / Q6
[c ® 3
o °
° o
(43)
@\\\
al okO ° @
A q 516 1 | {e
C “_ ﬁ N / u/ I 11 I
i R
0 A
9,830,
RS SECTION A=A
KK 1/8) SCALE: 1710
K i ™1
%%
L RIS
R
Cl 3% ol Ho
[
O ® ® ISSUED FOR
JOBNO, Q\\W
. i 0CT 2 6 2005
% mﬁ
B PRODUCTION
% g
I S 3| 1] 1+ | 0938-8007—18 | DOCKINGHEAD PLATFORM WELDMENT R
QU\ A 3 GRIP STRUT, 11 3/4" x 2" x 62" Lg. McNICHOLS 2
3 > s GRIP STRUT, 11 3/4" x 2" x 54 1/2" Lg. McNICHOLS 3
N GRIP STRUT, 11 3/4" x 2" x 42 1/2" Lg. McNICHOLS A
-— [ RIS e ol® B 5 s GRIP STRUT, 11 3/4" x 2" x 30 1/4" Lg. McNICHOLS
50 HEX_HEAD BOLT Ss. 18-8 .
5/16-18 UNC x 3 1/4 Lg.
/%@ 50 FENDER WASHER SS. 18-8 7
5/16" x 1 1/2° FEND
(112) FLAT W/ S.S. 18-8
80 e JASHER 8
60 SELF LOCKING HEX HEAD NUT $.S. 18-8 9
5/16-18 UNC
A &?&Qasﬁ. | e e oEsoRPTION e
| 74 UNLESS n—zﬂm SPECIFIED: ). DYNACON, mc. ANY_REPRODUCTION DR USE
DINENSIONS N INCHES. 3 OF THS CESEN S BPRESSLY
acnows  oemauas s AoPRONS Coa i S, 08 U 77 e b .
i +1/16 uwﬂwwmm /7 (R Lon | vaseron A—FRAME
e s e T2 7> |)gARAy  DOCKINGHEAD PLATFORM
0938-6001-01] 1 — ey (YR TT ASSEMBLY
v sssay_[awy |12y | 1079 [BRSRET 7 dumgoee| B orsbo | 6938600716 |

APPUCATION DO NOT SCALE DRAWING |ArpRovAL Dkv %ﬂ.\h 110 PATH 0038\ DGSIRIGA 00386007
[ 2

7 6 _‘ 5 » 4 3 _ 7 13APROB




N

8 | 7 | . 6 5 . 4 | s 2 , 1

REVEIONS
REV. DESCRPION DATE_ | APPROVED

NOTE: MATCH DRILL ©3/8 TO ATTACH GRATING TO PLATFORM.

=
=== P | SIS ISP
[ SSSESacE %AVA%VAVAVAV

(61778") == ISOMETRIC VIEW
<SSR ST <

A|
ISSUED FOR
JOB NO. 3%
0CT31 Mbom
B
BY
PRODUCTION
QY. PART NO. DESCRIPTION MATERIAL  [ITEM NO,
2 0938-6007-73A 1
2 0938-6007-738 2
1 0938-6007-75 STATIONARY PLATFORM WELDMENT (RIGHT-HAND) 3
¢] 11.75x2gitp-39.5in_|GRIP STRUT, 11 3/4"x 2" x 39 1/2"Lg. MCNICHOLS 4 —
1 9.5x2grip-39.5in GRIP STRUT, 9 1/2"x 2" x 39 1/2" Lg. MCNICHOLS 5
2 9.5x2grip-26.26in _ |GRIP STRUT, 9 1/2"x 2" x 25 1/4"Lg. MCNICHOLS 6
14 HHB5.16-18 3LG  |HEX HEAD BOLT, 5/16-18 UNC x 3" Lg. S.5.18-8 7
28 FW5.16 FLAT WASHER, 5/16" S.S.18-8 8
&«%Q&C &\ 4 ﬁ HNRSL5.16-18 HEX NUT, SELF LOCKING 5/16-18 UNC $5.18-8 9 A
T TEOTATON CONTARES
Mﬂmm_m‘m_wﬁwﬂmmws\mm SPECIFIED DIMENSIONS | CUSTOMER PO No % U<Z >Ooz ._Zo.uﬁsmzﬁgﬁ,wm
TOLERANCES ARE: 831 INDUSTRIAL BLVD). g LT L
T - FRACTIONS™DECIMALS ~ANGLE PPROVATS AT BRYVAN-TEXA A
2116 X202 3/2° SRR
00 £ 005 LGH | 18APROS A-FRAME STATIONARY
REMOVE SHARP EDGES AND BURRS "
- g simo | PLATEORN ASSEMBLY
0938-6001-01 1 SEE PARTS LIST B 23.* a SQ. (R -
NEXT ASSY Ql e ’ 125 ﬁ,v%g i R STE [OWG NO REV.
. e | 886 e o Roptoe 0938-6007-72 ,
APPUCATION DO NOT SCALE DRAWING |APPROVAL 14 k 2664086 [SnE s 0 " ommwormmenrrs [FE T O 1
8 T 7 T o T 5 4 i 3 T 7 7 1 1 PLOTDATE' 4/19/2005




S
REV. DESCRIPTION DATE APPROVED
I
]
WITH HOLES
i i AND CUTS
o i e i
B 00 \@ 7 o
- 10 F)NO HOLES |
m ¢ NO CUTS 12
o ° // ;
! 3] P |
- . £
T s -} =
. HI SECTION A-A
/4 SCALET: 10 —
Ho e
, ; T
{
| | ' m C
| ! | |40
e o : :
| o , o w
V |
i \ Nu |
A m e
54 5/8" | o R \@
_ ! 54 5/8"
| = W ISSUED FOR
, a JOBNO. Dq
, 30 5/8" i WITH HOLES |
| | | zéw_% 2 . 0CT 2.6 2006
i o T B ‘ | @Ph B
Mw 1 _ | | QW PRODUCTION
103/4 } A 15 ,: o ;
, | /O | , | | QTV.|PART NO. DESCRIPHON MATERIALITEM NO.
= = = > ” N _._Mrm s — 1 = ; = 2/0828-8006-10A | PLATE (SEE DETAIL SHT. 2)
zw CuTS 31/2" —— 1]0828-8006-10B | FLAT BAR (SEE DETAIL SHT. 2)
2|0828-8006-10C | ANGLE (SEE DETAIL SHT. 2)
312 —— 1|0828-8006-10D | FLAT BAR (SEE DETAIL SHT. 2)
T , ! 1]0828-8006-10E | FLAT BAR (SEE DETAIL SHEET 2)
| e | 4 1/0828-8006-11 _|TOP PLATE
bd—r //V %@ 4|M7021-8006-12 | CONSOLE LEG
] ) /@ &e\%? &\ N 2. |0828-3006- jod|FLAT BAR (S€E DETAIL SHT-2) |
g 8 . mumm_m_\mmﬂmmgmm SPECIFIED DIMENSIONS] CUSTOMER PO No. BB g08 DYNACON,NCZ:
TOLERANCES ARE: 831 (NDUSTRIAL SLVD.
RACTIONS DECIMALS  ANGLES APPROVALS OATE ERYAN, TEXAS USA 77803 SFOWAZON.
{ (U] L1/16 XXE02  £H2
| - - o XX x 006 CRAWN AL| 290CT03 A-FRAME
REMOVE SHARP EDGES AND BURRS
| Ll | | OV ST DO NOUS TepgE— L HYDRAULIC CONSOLE
0828-8006-09 ] SEE PARTS LIST B AL 3 peT FRAME WELDMENT
%" — E AT —— A 1OCT |
,,,,,,,, - Tt T T I r— xJ\‘\l‘mm:‘x,}i T u - I INEXT ASSY - QUANTITY & i 216 APPROVAL \\Q\ @,Qﬂd\v m_mM WG, NO. OmmwlmOOOI_O gm,w
APPLICATION DO NOT SCALE' DRAWING wo A W\Qﬂ\ﬂw SCAE 115 [P0 P& semoworcsmemsre | ER T OF 2
8 T 7 T 9] T 5 4 i 3 T \ 2 1 T PLOTDATE: 10/31/2003
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NOTE:  TEXT SIZE IS 3/16" MINIMUM

DOCKING HEAD RIGHT SIDE

DOCKING HEAD LEFT SIDE

CATCH AND LATCH

DOCKING HEAD DOCKING HEAD

PIVOT 2 PWVOT 1 SLEW BEARING
CYL 1
LOAD PIN UPPER PIVOT
CyL 2 CYL o 2

LOWER PIVOT LOWER PIVOT UPPER PIVOT

o O O

UPPER FLAG LOWER FLAG DOCKING HEAD
PIVOT PIVOT PVOT 4

o O O

CYL 3 DOCKING HEAD
UPPER PNOT PNVOT 3

O O

CYL 4 CYL 3 CYL 4
LOWER PIVOT LOWER PIVOT UPPER PNOT

o O O

CUSHION RING
3

CUSHION RING CUSHION RING
LATCH 2 2 1

o O O

LATCH 4

O

LATCH 1

CUSHION RING
4

O

LATCH 3

O

O

B
| ISSUED FOR
JOBNO. 1)@
NOV 2008
BY
AutoCAD LAYERING CONVENTION BFRODUCTION
LAYER NAME | DESCRIPTION TOOL SIZE|DEPTH
A ‘. : u_ oy st 978
010 3/32" TEXT .010 .012 i ST S s DA DYNACON, mic. Ao maciot o e
. 020 1/8"  TEXT .020” 012" . _u ST B D
r 025 3/16" TEXT 025" 012" REMOTE GREASE FITTING
040 1/4" TEXT .040” 0127 ID TAGS
HOLE PANEL CUTOUT HOLE N/A N/A | Vs
HOLE_CEN __|HOLE CENTER POSIIONS _ |.040" 012 [ von sssoiawy | away T|“orepo | 0924-8008-05 | -
DISPLAY_HOLE |[ENGRAVED CUTOUT HOLES |.025" 005" | | appucaTON DO NOT SCALE DRAWING o 1/1 [ Dwo\omz-8006-05
8 _ 7

I 3

250UL06




